



WIL 401575 / C SUMMARY OF RESULTS

Customer Name	Sandhurst Autoprint Limited	Order No.:	Pro-Forma
	Unit 9	Report No(s):	WIL 401575 & TUN-27256
	Springlakes Trading Estate	Issue No.:	1
Address	Deadbrook Ln	Date of Test:	08/2018 – 10/2020
	Aldershot	Reporting Date:	29/10/2020
	GU12 4UH		

Subject: Sandhurst Autoprint Limited Test Summary

Part No: SAP-C3

Batch No: None Specified

Test Specification: BS AU 145e: 2018

Pass / Fail
Criteria based in BS AU 145e

Clauses:	Report No:	Pass / Fail
5.3: Opacity of Characters in NIR	TUN-27256	Pass
7: Colourmetric Test	TUN-27256	Pass
8: Retroreflection Test	TUN-27256	Pass
9: Resistance to Bending	WIL 401575 & TUN-27256	Pass
10: Resistance to Solvents	WIL 401575 & TUN-27256	Pass
11: Thermal Resistance	WIL 401575 & TUN-27256	Pass
12: Resistance to Impact	WIL 401575 & TUN-27256	Pass
13: Resistance to Abrasion	WIL 401575 & TUN-27256	Pass
14: Resistance to Corrosion	WIL 401575 & TUN-27256	Pass
15: Resistance to Weathering	WIL 401575 & TUN-27256	Pass
Comments:	Results provided and tested by Element are referenced above under WIL 401575 Results provided and tested by LUX TSI are referenced above under TUN-27256	

This certificate must be read in conjunction with the referenced test reports above. Results supplied by LUX are summarised in this certificate. Element materials Technology take no responsibility for the testing and results contained in the above reports provided by LUX – TSI UK Ltd

Tested By: Seven Pettitt

Signed:

Date: 10/05/2021

Approved By: Natalie Phelan

Signed:

Date: 10/05/2021

For and on behalf of Element Materials Technology Ltd Wednesbury